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*These parts must be purchased through an authorized Briggs and Stratton dealer.

 KEY PART DESCRIPTION
 NO. NO.

 KEY PART DESCRIPTION
 NO. NO.

1 532086902 Control Bar
2 532155978 Upper Handle
3 532153031 Lower Handle
4 532132001 Rope Guide
5 532063601 Locknut  1/4-20
6 532131959 Handle Bolt
7 532066426 Wire Tie
8 532144929 Hex Washer Head Screw  1/4-20 x 2-1/8
9 532851462 Throttle Control

10 532146694 Screw
11 532130861 Engine Zone Control Cable
12 532750097 Hex Washer Head Screw  #10-24 x 1/2
13 532125162 Up-Stop Bracket
14 532128638 Wing Nut
15 532051793 Hairpin Cotter
16 532147625 Foot Guard
19 532148784 Back Plate
20 532138866 Side Baffle
23 532147613 Rear Door Assembly Kit
24 532751592 Locknut  3/8-16
25 532153030 Handle Bracket Assembly (Left)
26 532153029 Handle Bracket Assembly (Right)
27 532150078 Screw  5/16-18 x 3/4
29 532139901 Wheel Adjusting Bracket
30 532146630 Spacer
32 532141730 Selector Spring
33 532087877 Selector Knob
34 532149857 Axle Arm Assembly
35 532062335 Belleville Washer
36 532142748 Shoulder Bolt  3/8-16

37 532130491 Wheel Assembly
38 532083923 Flanged Locknut
40 532800090 Hubcap
43 532054583 Hex Tapping Screw  1/4-20 x 1/2
45 532150406 Hex Head Thread Rolling Screw  3/8-16 x 1
46 532145494 Danger Decal
51 532138864 Front Baffle
52 532149100 Housing Assembly (Incl. Ref. #46, 51, 19, & 20)
53 532851084 Hex Head Screw  3/8-24 x 1-3/8 Grd. 8
54 532850263 Helical Lock Washer
55 532851074 Hardened Washer
56 531006061 20'’ Blade
57 532850977 Blade Adapter
64 532213146 *Cable Clamp (Engine)
65 532083816 Screw  #10 x 5/8
66 532087930 Cable Clip
67 532146896 Grass Bag
68 532088614 Catcher Frame)
70 - - - - - - *Engine - Briggs/Stratton Model No. 95902
72 532128415 Pop Rivet


